T@A 7 DX -"A
TCB/DXCB




: Whom 3 _.__:_4::;§1f:rc_ iased. {hls equnpment or refer ta your Nea"rest
‘;_Autherlzed Onan Parts and Serwce Center e e e 1L 1‘ : . : _

’To avond errors-or delay in flilmg your parts order, Ialways gnve the MODEL SPEC NO and SERIAL NO. from the
Onan nameplate ' : : , Lo

\ T 9 B
. : !
v
e . ; : P
g \ w» e
O u
w
« & X
/| s‘
) ; i -
3
My

ND SPEC NO.

SERIAL NO.
) b A -
) ' ﬂ«:’ - M-1149
S o For handy reférence, insert “YOUR” . .
n W, _ Lo narnepiatom?c)rmatromn ‘the spaces above . g
. )
y |
. | el
\ .
Sl |
3

LA -



T e LR TR T RS AT e el S SR T e
R F B

R
=T

 TABLE OF CONTENTS "

ifINDEX “"J;;:;ﬁﬁ T e R L e e e i e, AR

: ;ﬂ;INTRODUCTION N e & e S LR S A L i
R w‘ﬂ“gENGINE“CQMPONENTS T VR PO S TS P, N I S
e TEXHAUST SYSTEM o vivurr e eiaannt iy e P e AT T
TN EXHAUST SYSTEM thin e e e . St A8 ﬂ
* "% AIR CLEANER (STANDARD) DIBA,DXBA ............evieennnn. P A9
. \ AIR CLEANER (STANDARD) DTCA,DTCB;DXCA,DXCB . ....i..... il A0
L AIR GLEANER (HEAVY DUTY) DfCA DTCB; DXCA,DXCB v veeveens ... AT
w-*_iELEQJRONIC GOVERNOR .. iivviiinenmreeannannnans e Al2 ' -
¢ \COOLING SYSTEM (§A|1AT0R) O E PR e L At4
CHASSIS. . .v.ee.on.-f.. Ve R R - -
. HEATER ENGINE COOLANT ....... Frae e AP Coiiied,.., B3 a
”_.GENERATOR Gl e e T N [ B4 — T T -
| STATOR SECTION OF: £ENERATOR e e . B6 N
STATOR SECTION OF GENERATOR [OTCB&DXCB- EXT STACK CODE L&Z ONLY] B8
S ,h_ROTQR SECTION OF GENERATOR v ierevevneevmersnnniossanionenenens B10
~_«7 . ROTOR SECTION OF GENERATOR [DTCB&DXCB EXT STACK CODE L&Z ova] B12
... OVERSPEED SWITCH ............ e e @ et e B13
"* OVERSPEED SENSOR _.v.viuviee.... P B14 )
PERMANENT MAGNET EXCITER T e %?’.gﬁ
" CONTROL HEATER ........5... P ST e P 1% |,
- GENERATOR SET CONTROL .+ .vvtvenennansenns i e C4, W
"ENGINE CONTROL ,,.ovvvonvnnns e R 2 6~ r
GENERATOR CONTROL'ﬁE..f..;q:..:.....;., ........................ Cc8. 1
WATTMETER. .o b s e s s e R S DU co ¢
'POTENTIAL TRASNFORMER............conuun. PO c1o
NUMERICAL INDEX.;.,,.;fj .......... P cir
N : ¥ & ,
| . :




“. Cap.

- Cleaner:,
"..Control:

Governoerl
Exhaust

~Actuator)
-Adabteﬁ

Be’! v, End =

Battery” e
Pickup - Magnet#c _
Radwator 11 .
‘Cap., Rain - Exhaust -
Chassis ' '

;L\.Cable
Cable,

Adr

Engine
Control, Generator .
Control., Gemerator Set
Cooling System »- .
Orain, Gil‘

Exhaust System

Fan, Cooling
Filter, -Air

., Drain =~ 0711
Pressure - 011
Gauge, Temperature -
Gauge, Temperature -
Generator.

Governor, Electronlc
Guard, BeIt

Guard, Fanw

Gasket
Gauge, ]
Qii

Water

Control
Control
Control

Wiring -
Wiring -
Wiring -
Contrel

Coolant -
011

Harness,
Harness.,
Harness,
Heater’,
Heater,
Hose, Drain -
Hose, Radiataor
Housing,.Control

uEng}ne

L

%

o~

(o3 w i - T

,Generath ﬁ¢ '

OO

Engine

ngﬁt_gfﬁthafﬁﬁn

T

F]ex “;_

9 L1ne FueT'—- .
. i“‘:‘ﬁ. . o
T AB Meter;: *Ampere B
B14 _Meter, Frequency .
Ald Meter, Tach R
A7 B8 Meter, Time - Running *~
B2 - ‘ : DR
gQ,MD,AH Pickup, Magnetic ..
6 : ' -
. G8 Radiator ' -
Ca. Rotor. Exciter Coe
~A14 Rotor. Exciter - Components
Rotor, Generator.. .
_AB S L ' . 5
Sender. Fressure - 01l . .
A7, A8 Sender’, Temperature - Lo Engitne
: Sender, Temperature - Uil o
. Al4 ‘Bender. Temperature ~ Water
A9 A10,A1t Silencer., Exhaust
“Stator, Exciter® '
AB Stator, Generator 3
C6 Switch, Overspeed
ce Switch, Pressure - Lo 01l
Ce Switch, Bush - Reset/Fanegl
B4 .. Switzch, -Push -.Run/Stop/Remote .
At2 ‘Switch,  Rotary - Generator Control
&45 "Switch, Temperature - Hi Water
Al4 Switch, Temperature - Pre Water
€8 - .Thermostat, Heater - Water
c6 Transformer, Current '
ce Transfaormer, Potential
C G2 0 ' .
B3 ‘Valve, Drain - 0i]
AB Voltmeter
Aldy B .
c4 Wattmeter :

by.dhy mean

s sfr\ct[y rofi

B1a -

L AlA
810, B12

B10, B12

B10,B12

A6
A8
AG .
A8

- AT AB

B7, BY
B7,B9
B13

AB

C6

ol

cs

AB

A

B3
Ca
€10

AB
C6, B12

- C9




Introduction

ge ahd_ref]ectwoniy the
s of the Set are determ1ned by FACING

latest

?Ep1é£e3f¥

’ MODEL IDENTiﬁranlongAu- "RATING . |- RPM RATING« BATTERY VOLTAGE.
35,0 DTBA/QXBA_— /% B 35:660 WATTS 1500 RPM S 24 VDC
40 .0 DTBA/DXBA =%/ # @ | 40,000 WATTS 1800 RPM ) . 24 ¥DC.
" | . 4p.0 DTCA/BXCA . - X/7#-8 | 40,000 WATTS " 1500 RPM -~ | .+ 24 vDC ~
. 50.0 DTCA/DXCA .~ */ # @ ~.50,000 WATTS 1800 RPM - S4. 7. 24 NDC
K 0.0 DTLCB/DXLR - */ "¢ @& SU}QQO WATTS ‘,[15§U'FPM'“\u " 24 vDO
- 60.0.DICB/DXCB - */ # @ | 60,000-WATTS 1800 RPN 24 VDC
DR P - el : e I e «
Electrical Data Table o
XVOLTAGE CODE VOLTS" HERTZ WIRE PHASE NOTES
H 347/600 60 4 3 .
L 120/208 60 127 7| 3 +
' 127/220" 80 12 T3 ‘. . |
- . 1394240 60 12 RS R A
- 240/416 . 80 12" 3 S =
T 254/440 60 12 3 h .
LIS 277/480 60 12 3 |
. . . 3 o !
o z 110/180 .50 12 3 - -
' S 11%/200 -50 12 3
1z20/208 50 12 ol
127/220 50 12 -3
220/380 50 HY 3 .
230/400 50. 12 3
240/416 50 12 3
254/840 20 12 -3
l;l - Voltaga Codes fol]ow Mode] Letter designations. , ’ .
# - Specificatidn Number: Number-1 is Standard. all dtHers indicate var1at*onsA
B Spec1f1cat1on Letkher: Letter advances ( A to B, B tic C, etc] wwgb
s major- manufactur1ng changes : [ 3 gl _
s The Stators ane Reeonne¢t1ble A . - o N

The Eng:ne rep}acement parts can be ordered From the Cumm1hs Engnne Dtstrﬂbuter excep*'
Atﬁosﬂfparts modified or- added during the Gen Set Assembly .
to the*£ng}ne Data plate and supply the Model,
th Grﬂer1ng-the Eng}ne rep?acement

"g refer

"R dESIStaﬁce

2

Eng1ne RepTacement Parts

Serial,
barts;

from whom you purchased the Generator

" When orderwng erngine parts.

and, GPL numbers .

contast the nearest Cummwns
Set L



i REF. PART
_ ND“MK )

193 oasaﬁk ’

1
2 187-0146 -
'3 856-0013,
4 33222739
5 : 800-2112

ey 308-0555
= 4&12~0075'_?;u4

4719 2021
18 .22

QY PART

S USED DESCRIPTION'
1. Sender Tempel"ature.-— oild

-1, Washdr, Sealing

3 “‘*\washer. tock - EIT {1/2")
N Brae&gt Assembly, - Terminal
~ 17 - Screw, Cap - Hex. Hebd )

(M12 ,1 5% aom)

l?QT¥\“~

," 40 332-2921

H'r-a

. . _PART )
NO. MO, USED - . DESCRIPTION .
22 850-2012 1 " Washer, Lock {M12)
23 505-0098 1\\ ‘Nipple, Close ™~ o
24 "102-1147 W1, “~Gasket, Drain - 01l Pan
25 102-123% 1 Adabter Orain - 011 . -
© 26 504-0011 1 valve, Shutoff" _ ,
27 505-0185 2 Nipple, Half. v .
28  503-0197 2 Clamp, Hose f“ﬁ-z N
D+ 29 503-0098 1 - -Hose, Drain_(6") - &
30 505-0248 - 1 Elbow, Pipe —'Sf?eef fﬁ
.« 31 309-0169 - 1 = Switch, Pressure - 0Oil
T T 7.2 505-0104":-, 1 Nlpp‘ﬂ Pipe - Short
.. .« 33.505-0059 - ' 1. Tee, Pipe - Black
L34, 193-0244 1 ‘Sender, Pressure - 011
©7. 35 '505-0026 1. Coupling, Pipe -
036 3090272~ . 17 Switch, Pressure - Oﬂf’
38 505-13%3, ”*%a1\ ‘Bushing, Reducer - RO
39 - 145- 05’%_6 v ‘“-FSprmg Extenmon - ?hrott]a T
~2 -G i

washer* \i.ock_- Spr'mﬁ (Mﬁ}




- REF
NO.

1- 155~ 2062-01

1
-2
-3
4

PART -ﬁw'
~NO.
1

1552080
154-2581

800~2086 . -

[} ; P .
-
j
L] l“!‘i -
QY i PART . .
USED DESCRIPTION

1T Cap. Ragﬂ

1 Glamp. ‘Muffler

1" “Tube, Exhbust .-

4 - Screw, Cap o Hax Head
7 (M10-1,57% ,25mm)

s

REF  PART

TNQ.  NO.

5 850-2010
6 ° 154-2706

7 158~2287
8. 154-27Q8 -

L)
]

Y

PART C
DESCRIPTION ‘ *
" B . .
Washer, Lock - Spring (M1}
Adapter, Exhaust C
Silencer e
Gasket




£n

PART - QIy - U earT
3 . DESGRIPTION

REF - PART
i 155-2062-01°° 17 Cap, Rain

‘L 2-0 1552080
3., 15442581

| Rain o 4 15572 Glamp; Muffler -
- Clamp,; Muffler )
Tube,” Exhaust - - . B 155-225E

. PARTS
» _['JE_SCRIPTI'ON .

-Adapter, Exhaust

o Silencer -

Ré strlbutlo orpubllcatlonofthrs
by:any. means; is. strictly:prohibi

xS




Lo e
8%

PART
TN

503-0999

/5Q3-0868

.503-1520

-4 -Y40-1548
-140-1260

6 140-2177 .

| 1401864,
. 140-2157
f149'21a$~~4~

W

;&wwﬂwﬁuﬁ

;DE&CRIQTION

Hose , %
Ho$e -

; Reducing
QInd1cator. Serguce o

. Indicgtor

Inlet. - &1r -

"&ap Al Cfeane? :
WS”cleaner, Aﬁr_(l%ciudms .

L

2 s

© REF
NO .

.13
14

15 '
16
e
18

le -
“fc sno~2110

im

PART
WO

821‘0029
8?0 OJB]

140~0ﬁ45.
BO0-2084

850-2010

526-2120
140-2178.

'550~2012‘
22 525~21#9Vf

" DESCRIPTION

. Self-loeking - Hex
Head (3/8116 x, 3/4")
S&Wf* e{%%ﬁq * Hex

Band, _C!aa e
Screw, -Cap -”Hex Head

r. Lodk [M10)

‘»Screw Cap ~ Hex Head
‘ 1ny1 5 x 20mm}) -
AWaﬁhew, Lokk (M12)
Flat (M12)
Erace Mo&nt1&g

o Redlstrlbutlon or publlcatlon of this document
‘ . byanyrneanslsswnmyrwombned

e

-
b:i—d&‘hdiﬁ:rin\:mwwaﬁmy-ﬁum-,»-‘ .



_,4?

NG,

REF- PART STy -
NO. - . USED
1. 503-D998
2 503‘0868
140 lﬂdﬁf”“ﬂ N e

jtnd1cator

PART

- DESGRIPTION

I

'Clémp_ Hosge

.. Glamp. Hose )
T Hose, Reducxng
Sarvwlﬁ

REF
NO

|H..I:l'l\UlI e
e = Redug e
Cledner | Tenp L
Screw Machine - Fq}i.stﬂfy,‘,

iHead (1/4-20- %
1

biutw Squar

- Cleaner, Air 11

A
[

12,

1w'"aﬁmhzmﬂ2-
181501010
19 '503-099

20 | 180-2164

21 )40~ 21&3“

PRRT
WO

- ja0-2159
T, 13 8210028

9.

USED

Cflement . A Cleaner

£
o U PART
- DESCRIPTION.

Sprew, Self-logxing - Hex - 0
vaad (/B - 16w 34717
CRut, Lock [3/8-16)
Band . Mrunang ‘
CBorew, Cap -+ Hex Head
(MlZ W B EOHnU
Waﬁh#r Lok - 5r1na {H&?)
Wut. P {M!f |
Loty Hose
Bracket, Mpunting

B R%dlstnb%n of pub%lcatlon of thls document

: by any means, is strlotly proh\blted




 REF_PART oo QTY . PART .. REF PART - QTY . pART
No. 'NO. . USED . .. DESCRIPTION < | - T-No. NO. USED = DESCRIPTIN °

[

L i Element, Air Cleamer

S Clampl Mose . .1z o T |
R T oo140=2161 .0k o L PEimarys L

2 4

. 3°7503-1460" 1.5 Hose oo s T d T T ) : - s
4 140-1%48 .1 ' Indicator, Service © o 140-2182 1. Secondary - 0
5 - 140-1260 -~ - 1 . Adapter, Ipdicater. . . 13 821-p0i6 “4 5 Screw, Self-locking - Hex ~~ -
6 1 Tube, Inlet - Aif. - o | S #  Head (5/16-18 x 3/4") :
i 1 P - Nut, Lock {5/16-18)

'503-0868

‘140~2168 -

o~

7 503-1467° ‘1. CElbow LT 1487070257 .
§TTA0S1435 17 Uap, Asr Cleamer = |":- ©  »7 157 340-0317. "%
I - Sorew-—Machine —F 1 ister 6. 800-2110,

i -Band, Mounting _
% Screw, Cap:- Hex ‘Head
o (M2 x o8 xo20mm) L T
4 v Washer " Lock - Spring.(M12).
CUNup, Hex M12) . e
‘Bracket, Mounting: .
Brace: Mounting. o oo
Rédistribiiion or publication of thig docurient. .-

Alibed

Es 8

: by any means, is strictly profiibited




* . REF PART
" NO. _NO.

1 @32-1445

2 150-2201 .

" —

: R

SO 332-1279
13320325
ST 332-1087 -
. 47.813-0103 . F

e fs1eoe11 -
7 800-2110 -

B710-0131,

. PART

USED *DESCRIPTION-'

5 T1e Cab?e o

-1 . sensor, Speed — Inciudes

. o Lead&) Léss Termwna]s '

. : Term1nal Electrical {For

= all Evectrical - Leads}

8 Spade, #6

Sl Ring, #1000

T ~Ring.. B Y-t r S
4 Screw Machane - Round Head L

S (#10 32 X 3/4“) ]

- REF  PART
NO.- NO.

11 526-0327
12 870-0131
~13 . 526-0008 ..
14 526-0196 °
15 -870-0053
‘16 150-2218-01"
17 150+2200
718 150-2203:
19 '800-0012.

"20-'526%0015'
21 870-0212.

oo

C 22" 181-0632

-800~2060

'_.ActuatOr

. Washer,
" Nut, Hex - W/ET (#10- 32)
- Washer, Flat {#10}-

. Washer,

‘Nut, Hex (#10-32)

" Rod - Governor - . e
' _fJoint Baly : ST
Actuatof'-'Governor'
"Screw Cap. — Hex Head

~Lever,

. 'PART -
DESCRIPTION
Flat (13;&4)

Flar - A1un1mum',

(1/4-20. xi?ilfd“)

-,cxﬁcrew Cap -~ Hex Head
L (MB w125 35Tm}

5;;?Washer

Loak (

L

Governor (24VDC}




39

aaﬂﬁvﬂa
AR AR N
SN\ amwwf &ﬂﬂﬁﬂﬂaﬁa \




5

6

7

8 "130-3121"

9 136-3122.
10 - 130-3123
11 - 130-3127
12 130-3126
13 718-1044

27 s2¢%21207

'3 'g80-2010 -,

&, B00-2110%
526-2140°

- 88%0-2012
'821-0009

: p :
(M0 %, 1:5 x 161m) |

STy

B ~ 16  130-3114 -
7 wWasher,. Flat (M10) TR 50309540
- Washer,  Lock "~ 5pr1ng (MIO),E" 18  503-1379-02
' 'Serew,; Cap - Hex Head . 19 -503-1379-03
T (M12 x 1.75 x 20mm) 20
_Washer,. Flat {M12) . 21 - 503-036%
Washer, Lock - Spring. (M12) 22 503- 1§9i -01
Screw, Self-loéking - Hex 23 :
{17420 x 3/8") .- 24. 502~0153.
‘Plate. Bottom - 25 '50440003 i
- Guard,. Belt {Right STde) \g\-> 26 502-1033
Guard, Belt (Left Side) —. 27 Pt
. Guard, Belt - Alternatoer-- .28 B00-0028
“‘Guard, Belt - Alternator
Screw, Cap - Hex Head < 29--- 5260022
(M8 x°1.25 x 60mm) 30 850-0045
" Washer, Lock - Spring (M8) 31 862-0015
: e 32 130-3277
J
i

P

ihagt
il

%

'-ZFan Radiator - R R S

Spacer, Fan :

. Clamp, Hose SN wﬁff%
- Hose, R drator S ;J" ‘::,%

Hose, Radiator ;
Tube,. Outlet - Rad1ator

" Clamp, Hose

Hose, Radiater
Tube, .Inlet - Radiator
_Plug, Hex Head [1/4 NPT)

y—um-Ceck ~Brain..

1
4

4
4.
4
1

Adapter, Metrtc To NPT
Cap; Radiator :
Screw Cap - Hex Head

* (5/16-18 x 1")
Washer, Flat (5/18) - ;
Washer; Lock ~ Spring (5/16)
Nut . Hex (5/16-18)

'Radiator

=




L

_ \?

B

,m...miv,f

A, L\

\,N;,.

N




washer , Lockg(ﬁlz)
crew, Gap =~ Hex Head
£1/2—13 X 1-&/2“)’# ML
. Washer,. Lock ~ Spring {1/2"} e
: " -Washer, Flat” {1/2“)"
Lug :Sotderless S ‘ el Nug, Hex (1/2-13) .
‘Screw, Cap‘m'Hex Head °i¢_f s BOO 0520— . Scraw, Cap - Hex'Head
(M12 x 1.75 x 25mm) - Bt o T{3/4-10 x 1) :

332-1473
- 800-2111 -

wooe am .

856-0013

) : - li ~ Washer, Lock - EIT (172"} ~. - - 22' 403-2567 "1 Support, Engine .
10 - 800-0092 - 1. % Screw, Cap ~ Hex Head - - 402-0568 1. .Mout, Vibration-
UL e C{1/2°13 x 1-1/2") o © 800-0092 2. Screw, Cap - Hex Head
11 86270016 = 1.  Nut. Hex (1/2-13) P A I {1/2-13 x 1-1/2") -
12 850~0060: *1° 7 Washer, Lock - Spring .(1}'2") "25 862-0016 "2 Nut; Hex .(1/2-13) = . )
13 . 856-0013" 1 . . Washer Lock - EIT (1/2”) 26 850-0080 2 Washer, Lock - -Spring (1/2“) o
© 14 3370090 1 Strap. E]gctr1ca1 Lo e 27. 526-0219 .. 2 Washer, Flat (1/2) - S
- o ’ R N |28 402-0466 .2 Mount, Vibratien Co e
, Ir ‘;:. ,‘ B
9 . _ ) / . s
K - A hwﬁ\y
- s r, i -
- tA

]
i
o
1 T
- P il S .




REF _PART -
NO. NO.

' 333-0291-01

QrY opaRT o o =7 TREF  PART. - QTY . PART
USED DESCRIPTIUN . NO. _NO. - © - USED . DESCR'IPTION

- heaters. Engme CooTant PR .' 2 ' Cdbrle E1ectr1ca1 (Includes
1 120 VAGH : BRI S ‘Thermostat Switch)

- i 333-0292-01 1 T 120 VAC

240 VAC
L 240 VAC -

333 029? 02 ‘61

Ftetl g




REF  PART
NO. NO. -

821-2045

821-2045

' 249-0298

S 24970218
: T 24920315 -

1

USED

- PART

DESCRIPTION

Module, Overspeed Switch
(See Separate Page for
Components) s '
Attaching Parts . .
Screw, $elf-locking - Hex
Hd (MB x:1.25 % 16mm)
Module, Overspeed Sensor
{See Separate Page for
Components) .
Attaching Parts L
Screw, Self-locking - Hex
CHd (M8 x 1025 .x 16mm)

i Module, . Permanent Magnet’
Exciter (See Separate Page

for. Components)
Attaching Partse
. Sérew, Cap,- Hex Head
C (M8 x t8mm) o
Washer. . Lock (M8) % -

%7 Clamp, Retaiming

1

’ .

ST et

REF  PART
NO. NO. .
4 Note‘l

Qry PART
USED DESCRIPTION

Generator
{See Sepamrate Pages for
Stator and Rotor Components)
Attaching Parts . '
Generator to Chassis
© - [Quant ity faur each may
be required for some

850-0060 -

. 526-0219
. 862-0016

. B00-2088.
' 850-2010
805-0015

'5?5f0124 :

4
H

f§9640092-

S the factory . The replacement will not -
CCdne fided PMG Exciter Meddle . Gemerator 1ol
[, Flywhee ] Houging Adapter = Drave Discs.
© i and Terminal Bew ool T e 0 T ;
T Redistribution of publication of hifs document™ -

Extended Stack Sets)
2 Screw, Gap - Hex: Head
> (1/2-13. % 1-1/2™)
Washér ilock - Spring (1/2")
Washer, ‘Flat (1/2")%
Nut, e (1/2513) %
. Adapter "to Flywheel Housing

NN

12 Screw, Cap ~ Hex Head

8 - wWasher, Flar {1-1/2"00 x
13/32"107) . .

o : - . o
fﬁr réplacement Gemerator please supply the
comp Tete-Gen-Set namepiate dnd Generator
. nameplate dats.  The Replacement Generator. =
Cowill: be shipped from closest wareRouge or ..

.5 by-any.means, is-strictly prohibitett

oo (M0 % 1.5 x 35mm) N
12 Washer . Lock - Spring {(MIQ)
- Drive Disc to Flywheel = =
. 8. Bolt - Hex Heasd (3/8-16 x)







[ -4

 249-0304

305-0779 ¢
- 305-0778

e

249-0398
249-0564

249-0398
. 249-0395

300-3209-02
-

249-029%

249-0288
245-0287
NFS

NFS -
NFS
NFS,
245-0428

249-0289
249-0424
249-0303

©249-020%
'24%-0318

249-0329
249-0319

249-0294"

2&9“0303

' 549-0308

249-0301

249-0218 -
249-0326

. 249-0309 -
-+ 249-0299

Do

[N LR

R AR R n g,

w0

s o o

P W

" Washer

“BESCRIPTION

L1d . "j fu,,-
Attach1ng Parta L ,

"_Screw Gapt1ve PR,
‘ ;Regu1ator

Va]tage
. Standard
3 Phase (Used w1th

PMG Exciter & 3 Phase

-Sens’ing | Module) .
" Attaching Parts - Ll
Pillar, Threaded
Moduie, 3 Phase Sens1ng
Atvaching Parts
Pillar, Threaded
Box
Modu le,

Screw, Cap - Mex Head
(M5 x 35mm) .

Wakher, Plastic {M3)

Nut, Hex = Nylon (M5}

CoLid-
Pane?,

Side
Front -
Rear

Panel,
Panel,

‘ Resis%gf (Voltage Code

H On
Block, Term]nah
Base, Terminal H
Screw Gap + Hex Head

- (M12 x 55mm)}

12

Lock '~ Spring (M12)
Lug. lifting.
» Spacer, Sleeve
Grille, Inlet - Air

Attaching Parts
Screw, Cap - Hex Head

- (MB x 12mm)

Washer, lack - Spring {M5)
Washer, Flat (MS)

" Screw, Cap - Hex Head

{M8 x B0mm) .
washer, .Lock = Spring-{M8)
Cap,:_Bearing -~ Outer o

LTirelip

Screw, Cap - Hex Head
(M8 X 25mm)

23 2490718 6
24 249-0311. L e
25 24970317 10

28 249~0333

Frequercy: Detectxon
. Attaching Parts

249-0296"
L 249-0297
27 249-0212 | F 7.

283 249-0334

29 249-0324

30 249+-0325

31 NFS

249-0300

JI9=0718

" Stator,

Washer Lock - Sprtng fMB-

:Bearing, Bal¥

Cap \Baarlng - Inner

Screw, Cap-—.Hex Head -
(Select ?ength ag- ﬂequ1red}
ME x 45mm+ ‘
M& x 55mm

Washer, Lock - Sprsng (M6)

“Stéor, Exciter

£78A, DXBA Vo'lt Codes H,L.Z
DTBA, DXBA Voltage Code H
with Extenddd Stack ' % v
DTCA, DXCA Vglt Codes H.L.Z
DTGB, DXCB-Voltage Code H |
Stator, Extjiter LN
- DIBA, DXBA Volit Codes L,7
" with Extended Stack :
OTCA, DACA Volt Codes H, L, 7"
. with Extended Stack
DTCB, DXCB Volt Codes (.7
DTCB, DXCB Volt Code H
with Extended Stacks &
“Bracket,. End )
DTBA, DXBA volt Codes H L/
. DTBA, DXBA Voltage Code H.
. with Extended Stack
DTCA. DXCA Volt Codes H L. /7
DTGB, DXCB Vo?tage Code H

Bracket, End

DTHA, DXBA Volt Codes . L, Z
“with Extended Stack
DTCA, DXCA Volt Codes H, L.
with Extended Stack )
DICB, DXCB Volt Codes L.Z2°
OTCB. DXCB Volt Code .H
with Extended Stack
Generator (Includes
ferminal Studs and Links}
“Attachfng Parts Stator to
‘Adapter .

Screw, Cap - Hex Head

(M8 x 30mm)

“Washer, lLock -~ Spring (MBY

32 249-0403

NFS - Not For Sale .

B

T (D

Link, Terminal.




tribution or publigation. of this dosu ment - .

ym;egh,s;|i_s'_s_’tr.ictl?y-'prghybi'te'd g




RT —&-l;'_

DESCRIPTION 'jf; L el f¢;77 f5'}:~f:Qi ! f7, S DESCRIPTION

T AR 00eE i : L T 950289 37 Block, Terminal < AUX
Cl e T Attach1ng Parts L 12 249-04%24 . -~ 1 BEsey Terminal = AUX
- ”2a9 osoa 47 L Screw, Captive: . .. ' i3 249-0368 .2 Brilie, Inlet.- Air :
2 “Regu?afar Vottage ~ .~ . . 14 249-0302 & Screw, Cap - Hex Head o
:395 0779 ! .. . Standard - : S . _ (M10 x 65mm} . '
- 305-0778 1 . 3 Phase [Used with - 15 249-0202 4 washer. Lock - Soring (M10)
o PMG Exciter & 3 Phase . 16 249-0362 i . Cap, Bearing - Outer
Sensing Module) © S AT 249-0444 1 Circlip .
' S " Attaching Parts . 18 249-0201 8 . Screw, Cap - Hex Head’
. 249-0398 . - -47  Pillar, Threaded . : o , . IMI0 x 35mm)
3. 249-0564 -1 ‘Module., 3 Phase Sensing 19 249-&202 ‘ 8 Washer, Lock ~ Spring (M10)
: R Attaching Parts ‘% T 20 249-0312 1 Bearing, Ball .
. . 249-0398 4 Pillar, Threadegf Wy 21 249-0361 1 Cap, Bearing - lvnﬂ" L
V4 249-0395 o Box e ~T TRy 249-0297 4 3crew, Cap ~ Hewx Head |~
U5 300-3209-02 !~ Module, Freguency Detection . ° “ ’ {ME x 55mm)
IR U : Attaching Parts : .23 z49-C212 A ¢ Washer;-tock ~ Spring (M6}
C.o0o e 249-0295 ¢ 4 Screw, Cap - Hex Head = 24 249-0334 i -~ Stator, Exciter . i
R T T (M5 x 35mm) .25 2249-0354 1 3racket, Snd o
T . 249-0288 - 4 . Washer, Plastic {M5) 27 NFS A Stator, Cerer?tor {Incdudes
N L. o 249-0287 . & U Nut, Hex — Nylon {M5) Yerminal Studs anc Links)
.6 NFS Y Lig. , o ! . . Attaching Pants Stator to
< 7 NFS © 2 Panel, Side . - Adapter
B «NFS 1 - Panel, Front . - 269~0201 8 ° Screw, Cap - Hex -ead
9 NFS i Panpel, Rear . - " (M10 x 35mm}
20 249-0428 . 1, Resistor. {Vo1*?ge Cace . 249-02702 8 Washer, tock - Spring (M10) .
Ul i H . Op]y} - . 28 249-0402 4 Link, Terminal '
R
' _ - - NFS - Not For Bate
# .

“arbyeany means, js-stritly. prohibited:;




GENERATOR . |

‘ROTOR SECTION |

*‘Redisiripiition or publication of this doeyfnent
y:any [mieans, s strictly Prohibited. - :




- 3a9-0307
" 249-0308
249-0337.

‘w;b

249~0402
' 249-0327
| 249-0320
UNFS :

8 24970335

249-0290,

0 €D G D

At

-1

T Was eh4 Lcck - Spr1ng (MS)
Wakt “Flat {M5)
_lAdapter Generagprn
Screw, Cap - Hex Head
{M16 % 75mm}
- Plate, Pressure
Disc, Drives"-
- 8pacer . ./

-
Rotor. Generator (Includes
"Exciter, Key:
Assemblies}’ :
®otor, Exciter [Does Not
Inclyde’Rectifier Assy)

OTBA, DXBA“VOlt Codes H,L,7

DTBA, DXBA Voltage Code H .
‘with Extended Stadk

DTCA, DXCA Volt Codes H 1, Z
DTCB, DXCB Voltage Code:H

~and Rectifier .

249-0336°

"9 249-0271
10" 249-0340,

11.. 246-0281

S 12, 249-0341

13 249-0282
14 249-0283

249-0294

x

NFS ~ Not For Sale

v 'Rotar; Exer _
T Inc]ude Rectwfier Assy) .7

! {PART .
 DESCRIPTION
ar: (Ddes Naf"'

DTBA DXBA Volt Codes L Z
with Extended—ﬁtack
DTCA DXCA V51t Codes” H L, Z
with- Extended Stack -
‘oTCe, DKGB Volt Codes L .2
.DTCB, DXGCB- Vo]t Code H
w1th Extanded Staﬁk

Key: -

' fRect1F1eT Assy, Forward -

(Includes Item 11 Diodes)
Set; Forward Polarity Diode
Rectffier.Asay,‘Revgfse»‘

{Inctudes Ttem 13 Diodes)

. Set, Reverse Polarity D1ode

rVar1sfer .
Attach1ngtParts T
Screw, GCap.—wHex Head
M5 x 12mm} >
A ¢t
-
o
k]
QIR




Redistibution o publisation ot this docurent =
by-any means; is strictly profibited: =L 0 Lk




4
r 5
6
T
L
4
i
a4
i
o %
- P

wr .. L s Om

~249-0381 "
249-0294

©249-0307
. 249-0308

249-0370
249-0290

- 249-0402 -

249-0327

249-0364

NFS

© @ o A

Screen; ~-Adapter- =
' Attaching Parts.

crew, Cap - Hex Head
{M16 x - 75mm)

1 /Flate, Pressure
3 /Disc, Drive
1 Spacer
"1 Rétor, Generator (Includes

Exciter, Key, and Rect1f1er
Assembl1es)

& &i
@ -

“Screw, Cap'~ st Head e
(MS x 12mm} : :
‘Washer, Lock - Spr1ng {m5)
“Washer, Flat (M5)
prer,. ‘Generator

s gas-oant
10 249-0340

-11 249-0281
12 249-0341

'chtor Excater (Does Not
L “In¢lude RGCt1f1er Assy )
Key e
L Reqt1f1er Assy, Forward S

:w DﬁSCRIPTIGN

{Inciudes Item 11 Dlodea)

 Set, Forward” Potarity Dio
Rectifier Assy, Reverse ;
)

{Includes Item 13 Diodes

13 249-0282 1 Set, Reverse Pa1a63%§fﬁ@ode
14 249-0283 51 - Varister ‘
: @ Attaching Parts

249-0294 ’ﬁ@? Screw, Cap - Hex Head

. %ﬁ;- (M5 x 12mm} , .
i -
NFS = Not For Sale
- i 1
=, _
Ty -




REF PART -“}QTYﬁi i
NO. MO - USED

1 862-0001° ;-2 Nut Héx"(if4 J S s
£ 853-0013 - " 'Washer,. Lock = EIT (1/4") S

T
o2 .
S 130180~0723

4

5

£ 47.870-0250."
5°160-2206
821-0005 *

Insulafeg

Nur :
P L9
10

PART ,f"‘.‘*; e REF

2

a1

-1 ;,gPo1nt DverSpeed L NETRREE - §
i ‘
4

";_ffi

PART
‘NO.

517-0136:
:150-2207
:118-1088

8560010
" 150-0956 .
37074032 7

e Voo
LA

L USED _iDFSCRIPTIDN_ S

QY 7 PARY e oo

'_"L§4q

. | ; i o
1 ~Cover, Overs eed warch o
1

Screw Cap = Hex Head
{M10 % 1.5 x 45mm) . -
fwasher, Loek — EIT (3/8")
CSwiteh Bverspeed”*wwm~'"'*

;Tif'IjSpacer S1eeve ';*'if'”7i"1~




REF

= NO. .

1

P

3
-4

8

8210005 - :

oo

PART
NO.

862-0001
853-0013
150-0723
W-0250 "
180-220%

4321445 .
338-2189-02

B868- -0011

LY )
QTY

USED

- Qh‘r—-r\:

S
1
5

'Nutg
.. i-Washer, Lock - EIT (1/4")
" 'Poipt, Overspeed

Tie;:

,Nut

. PART . \\\jﬂ

DESCRIPTION

Hex (1/4-20)

Nux Insulated

. Plate, Mounting
. Screw, Self- lockmg = Hex

{#10-32 x 1/2")
Cable

Harness, W1r1ng o

Jam - - Hex (3/4 16)

REF
NO.

PART
“NO.

854-0031.
150-1406

150-2207

718-1058
' §56-0010

150-0956

© 370-4031
T 150-2204
370-4032

Q1Y

USED -

—

—

R

' Washer ,

‘Cover,
‘Screw, Cap - Hex Head

" wheel - Spe#dr%ﬂﬂ+ﬁr——“

PART
DESCRIPTION

Lock - 1T (3/4“)
Speed
Qverspesd Switeh

Sensar,
{M10 x 1.5 x A5mm})
Washer . Lock -

Spacer, Sleevo

Sparor

t

EIT (3/8") -
“Switch, Overspeed

Sieeve | - .




REF  PART
5 NO: NO.

oW

‘1 249-0422 %

- 249-0294
1 249-0307 -

2. 249-0423.

QTY .

USED

{ —

AN

DESCRIPTION '

Cover

PART

{M5 x l2mm).

Nasher

Pillar,

Lock '(M5)

Threpded e

; F

Screw 'Cap - Hex Head B

2 ]
REF -~ PART QTY PART
CNOL CONO, USED DESCRIPTION
3 249-0428 1 Stator Erc1rer with Frame
4 249~0427 1 fotor, Exc1fer
1249-0399 - P w1 - Bolr
249-0202 ;j?l Washer . Lock (HIO)
. 572490313 7 © 1 - Pin, Dowel




L N
.

131 2EL LI

| ineipsavrrassenivery -

tetay 1

o avsamuiar

)
M, -

" smcamerinenmueis
Py DR
S oy Tapaatty
Ay
B

_REF PART "QTY B PART . .~ REF PART . QTY ' PART
NO. - NO. . USED - DESCRIPTION e 444444«l444Auogggg;ggguseagggngAgf “DESORIPTION
- 870-0183 it

—

Heater Eiectr1cal
" 120vAC.

s 240VAC b
«Spacer .

2 it, _Se'lf?-'!ochng - Hex R R - B,
G CT(#6-32) T . 333f0151::;'
301-1886- - :.l%]ﬁﬂCGVer L 333-0378 ¢
JBBO-0006. - 1 PO

2

2

1

: oNUE ;- Hex (ts_az) R 10013041107 7 : '
‘854j000671f;___asQ'Washer.;Lock =017, #6) ST 11 870-0287 - ‘Nut.- Self- lock1ng E Hax
812*00161';-""wa?5crew Mach1ne Round Head_"; U A 3 v (5[16 18). . . L
B AL AAA #8332 % 1 1!4") o 127733570161 . -Cable, Electrwca] (IZOVAC R
;Tharmostat AdJustab]e ?rj~".'f’_. R TR R Appl1cat1on) o
‘Scre Cap -Hex Head oo 13.338-2121 00 017 ‘Harness. W1r1ng thh
Ly 16:18 X 2 174"y . & G g T i Diode; 1ess plug
: 6?516") e T e e 240VAC AppTTcatlon)
Syt 14 387-0013 -1 .{ Diode. - o B
ot 150 “9B-3232 . \Decal, wgrn1ng - Sheck H"ard~v'
eI ' I}lustrated) e

-

ooz
B00-0034 .

..‘i .é,? . .:

‘ﬁ "f52éf611§ﬁ







T PARY

o * USED il DESCRIPTION |
1_1,5821~0005a 18 . - Screw, Iockwng —”Hex i+ : Generatar (See Se
el (#10-32 X 1/2 B I R arate Pags. for: Components? E
2 WFS 3. - Panel, Box.= Comtrel < 11 -332-0841 -6 . Tie, Cable = - .
G 812 Olgh " - 4. Screw, Machine - Round Head ST & T Ce Transformer, Current S
o LT (1420 1/2" k - © . 302-1794-01. 3 - 35 & 40 kW.Voltage Code L,

4 850 0046* 4 Washer, lock - Sprlng (1/4") R 35 & 40 kW Voltage Code Z,

5 NFS 1 - Transformer Assy, Potential o . _ 50 & 60 kW Voltage Code H.

{See Separate Page for ‘ 302-1794-02 3 50 & 60 kW Voltage Code L,

. Components) . . - : : o . 80 & 60 kW Valtage Code Z,

6 BOO-0051 -4 Screw, Cap - Hex Head ' B : ; 35 & 40 kW Voltage ‘Code H.
_ ' ' (5/16-18 x 1/2") - 13 508-0051 1 Grommef

7 850-0045 4 Washer, Lock - Spring (5/16“] 14 870-0212 6 ' Nut, Self-locking - Hex
'8 NFS 1 Control, Set (See item 9 & o . (1/4—20)

- 10 for Components) . 18 NFS 1 - Housing, Control
9 NFS 1 control. Engine {See Separate 17 NFS i Adapter, Housing to Terminal

Page for Components). s , o : Box

NFS - Not For Sale

[




" Engine Control.

o

L ;Eggedi__St,ribu'tionAor'publ'ic_'a-tibr\:__df this &QCLl{\ﬁ.e'n't,f,:,_

by driy méans,.is strictly’ prohibited. 7]




300-2899.

300-2903

-

10

11
12
13
14
15

18

300-2904
300-2906 +,
-
300-2856 *
300-2863

' 300-2808

300-2812
321-02170

321-0231
321-0094

323-1305
323-1303
323-1309
323-1307
NFS

821-0004

322-0358-02

322-0360-02
815-0385

870-0183

R = — b b b

N e

-

"Screw, Mach1ne - Rou
. - With 1T-Ldek: Washef
C{#6-32 % 1/20y .
'Board Time De]ay, ; I
Start/Stop - 24 VDC' (A15} o
" - Board, Magnetlc Sensor, o T

Start Disconnect/Over Speed
Sénsor {Al6) :
Standard
Precision
Board, Over-Under Vo!tage
Sensor - 24 VDC {Al7)
Board, Relay — 24 VDC {Al3)
Board, Relay - 24 VDC (Al4) —
Board, Engine Monitor (All) 25
(Inc]udes Fuses and™’ T

1

4

Connectors)
24 yOGC, 2 Light
24'¥DC, 12 Light - -
Fuse, Cartridge - 20 Amp
{(F1. F2)
Fuse,.Cartridge — 15 Amp
(F3) .
Fuse, Cartridge - 5 Amp
(F4, F5)
Connector, 8 Pin (P1) ,
Connector., 6 Pin (P2}
Connector, 13 Pin (P3)
Connector, 12 Pin (P4)

Bracket, Mounting [301-8851}

Screw, Self-locking - Hex Hd
{#10-32 x 5/16")

Module, Indicator - Fault
(Includes replaceable lamps,
Harness with connector
housing & contact pins){Al2)
24 VDG, .2 Light
24 VDG, 12 Ljight
Screw, Machibe - Round Head

(#6-32 x 1/p")
Nut, Self-logtking — Hex

{#6-32)

: 13;.323 1310”

23 308-0785

.28 193-0352
29 193-0351 .

_-f.323”1302”:"v
19 322“0017 .

20 322-0361 .
21 517-0131 -
22 303-0280

24 308-0784
26, 301-6257
27 193-0250

" 30 302-1790
31 302-0985

815-0385
870-0183
32 193-0330
33 302-1715
34 517-0221
35 322-0052
. 870-0131

36 NFS ‘
3T 338-1817

38 323-1308
323-1302 1

39 338-2166

40 323-1304
323-1200

41 323-1306 -
323-1200

NFS - Not For Sale

i L ;
ek Al el ekl wﬂﬁ;y&wg i

_ R RN e

— ol

Hou51ng, 13 Pin- {33)

= = )

Contact, Pdin
Lamp,.Incandescent - ZS:VDC
(0S11).
Holder, Lamp
-Plug, Button
Potent iometer (Rll)
Switch, Push (S11} '
Switch, Push (S12)
Cover «

" Resistor » Gauge (R12)

Gauge, Pressure - Oil (Ml1})
. Gauge, Temperature — Water
(M12)
Ammeter (M13) |
Meter, Tota]1zlng - Time
(M1d) - o
Screw Machine - Round Head
S (#6-31ix 1/2")
Nut, Hex with ET Lockwasher
(#6-32)
Gauge , TemperatUre - 0il
(M15] S
Tachometer (MTG)
Plug, Button .
Clamp, Loop
Nut, Hex with ET Lockwasher
{#10-32 x 1/2")
Door, Control} [301-9055-01]
Harness, Wiring - DC Meter’
{Includes Connector & Pins}

Housing, 12 Pin (J4)
Contact, Pin
Harness, Wiring - Control to

Engine {Includes Gonnectors
and Pins)
Housing, €& Pin
Contact, Pin
Housing, 8 Pin
Contact, Pin




Jication-ofithis doGiment. .




abl CiliT1a o 308-0284 7 U1 switeh, Roc'” __
3]Harness W1rtng R :; 18 . 303-0261 * Rheostat (R21}

¥ ‘ S 1
. 333 1818« T S *cOm:rol with’ Meters Lo 018 406-0384 2 - Clip, Fastener
S Lt D {Includes Terminal Block) 17 --406-0333° - 2 Stud, Fastener
, 338—1853 R S Gbntrol without Meters * 18 - NFS o1 Door Control '
.812-0065 . - 2 Screw,. Machihe - Round Head - B21-0004 3 " Screw, Self- locking = Hex |
e o (#6-32 x 5/8") S (#10-32 x 5/16") .
* .3 332-0607 1 B]ock ‘Terminal {TB1}: -~ ° 19 . 307-1987 2 . Clip, Relay .
4 '332-2723 1 Strip, Marker - 20 307-1056 1 Relay, 24 VDG (X21)
5 322-0363 1 Light, Indicator - Dual o a2l 323-0804 1 Socket. Relay
. : e . (DS21, DS22) . : -1 815-0544 2 Screw, Machine - ‘Round Head
6 517~0P31&- w1 Plug, Button . i with.IT Lock Washer
. 7" ' Voltmeter (M21} . . : ' {#6~32 x 1/2") ,
302-114 1 Dual Scale 0-300/0-600V . 22 . NFS 1 Termina) Boapd Asembly . -
302-1753 . 71 ‘$ingle Scale 0-750V - 812-0065 4 Screw. Machine - Round Head
8 303-0032 ° 1 Knob ] _ ' (#6-32 x 5/8)
9 oo S Ammeter (M22) 23 332-0751 . 1 Block,“Terminal
' ‘ ‘ Single Scale Voltage Code H ' B12-0066 2 Screw, Machine - Round Head
© 302-1298 i 40kW, 0-50 Amp - " C {(#6-32 x 3/4")
#302-1757 1 50 & 60kW, 0-7% Amp 24 332-0853 1 Strip, Marker
: . Dual Scale Volt. Codes L & Z 25 NFS 1 *Plate ‘
# 30p2-1147 1 35 & 40kW, 0-75/0-150 Amp . 26  408-0332 2 Receptacle. Fastener
. 302-1683 1 50kw, 0-100/0-200 Amp 27 871-0015 - 1 -+ Nut, Hex {1/4-20)
302-1684 1 60kW, 0~150/0-300 Amp 28 853-0013 1 Washer, Lock — ET (1[4")
10 302-1720 1 Metver, Frequency (M23) 29 337-0049 1 Strap. Electrical {Ground)
11 1 Wattmeter (M24} (See : 800-0024 1 Screw, Cap - Hex Head
‘ Separate page for Components) i (5/16-18 x 1/2")
12 NFS 1 Cover, Meter Hole B56-0008 1 Washer. Lock - EIT {5/16")
- 815-0385. 2 Screw, Machine - Round Head, 30 508-0051 1 Grommet
" Black (#6-32 x 1/2") " 31 402-0527 2 Mount, Vibration
870-0183" 2 Nut, Hex with EY Lockwasher 800-0051 4,  Screw, Cap - Hex Head
‘ ' (#6-32) . - S (5/16-18 x 1/2")
13 332-0052° 1 Clamp, Loop 8500045 4 Washer, Lock - Spring
) 870-0131 1 Nut, Self-locking - Hex with _ - - (5/18")
- ET Lock Washer (#10-32) 32 NFS 1 Box, Control
: MFS - Not For Sale.
e “:
.
s .
4]
e .

‘ Re’dlstrlbutlon or publlcatnon oft
flwanymemmisﬁmﬂypmmmmd




REF

NO.

PART QT . PART
NO. 1 USED: ‘ BESCRIPTION
.821-0017 - . 2.  Scrpf, Cap - Hex Head
R I 71618 x 1/2")

©850-0045 - - 27 Washer, Lock {5/167F.
L862-0014 " .27 Nut, Hex (5/16- 18)
."860-0008. -58 © Nut, Hex (#8-32) .

- BHE-00072 16 - Washer, Lock:- ET - (#8)
302~ 1833 01 1. - Traﬂsducer Watt -

',402 0354 4 1M0unt Shcck

REF

PART
NO. . .

- 301-6987

338-1936

3021722
302-1721-01
302-1721-02
813-0102

1319-0030 .

QTY

“USED

N i aad

(oI

b

~ PART
DESCRIPTION
Bracket Mount1ng

Harness, Wiring’ :
Wattmeter (Less Dial}

‘Dial, Wattmeter

DTBA, DXBA
DTCA,DTCB, DXCA, DXCB

‘Screw, Machine - Round Head

'(#10-32 % 3/8")

© Plate, Support - Transducer

UL Redtstrlbutlon or publlcatlon of thls do@ument
o }by any means is s'trlct]y proh\blted R




1

a ‘ | 7‘ - s | | ) .‘ - B ‘; V) ., ' . ..;
CREF. PART .. . QTY - - PART - REF - PART QrY i . PART S
NO. - NO. - USED - . DESCRIPTION Lo NOL - NOL USED. . | DESCRIPTION -

- Washer, Lock - Spring. -(#8) .
" Block, Terminal (10 Place)
$trip, Marker -
- Bracket, Mounting .

850-0025
332-2562
. 332-2563
NFS.

.1 812-0079 . 6 " :Screw, Machine - Round
B .. ‘Head (#8-32 x. 1/2")
" Washer, Logk - Spring (#8)
. Transformer, Potential. '
... Screw, Machine ~ Round .= -
. .Head {#8-32x 3/8%) . .

. 850-0025
315-0642
812-0077

& -2 &
T e N

CBwn

o,

' NF$ ~ Not For Sale




AB0-2207:

 ms0-3007

98-32320, 27
- 102- 114?';{*-@3;“ 160 2203
1021237 3 L 150-2204
2130-1107 27 150-2206 .
130-3704° . 11 - 150-2206, =

©130-3116 11 §50 2207

130-3121 11 50-2207

130-3122 11  150-2218-01
. 130-3123 11 151-0611
+ +130~312% 11 151-0632
130-3127 11 . 154-2253
130-3277 11 154-2581
140~0078 6 154-2581
- 140-0078 7 164-2706
140-0317 8 154-2708 - v
140-1260" 6. 155-2062-01
140-1260 7 155-2062-01
140-1260 8 155-2080
'140-1435 - 8 156-2080
140-1548 6 - 158-2175
- 140-1548 T 1655-2256
- 140-1548 .8 165-2257
140-1864 B 187-0146 -~
140-2187 6 193-0244
140-21587 7 , 193-0250
140-2158 6 ,%)193—0330 -
14002158 2T 93-0351
140-2159 6 193—0352
140-2159 7 193-03
140-2160 8-~ -- - 193= @375**
140-2161 8 249-0201 s
140-2162 8 249-0202
140-2163 7 249-0202
140-2163 8 249-0205
. 140-2164 7. - 249-0212
- 140-2164 8 - 249-0212
140-2166 7 1249-0218
140-2168 . 8§ . 249-0278
140-2117 S8 249-0271
140-2178 6. 249-027]
140-2779" 5 6 © 249-02871 -

- 145-0596 3. - 249-0281
' 160-0723 . 240 249-02B2 .
SU180-0723 0 025 0T 249-02820

o 150-0956 . .28 - 249-0283
7 150-0956 .. 25 _249 0283
- 150-1406 0 @5 . 249-0287

L9
25
24rf

24

e

[t}

L

W B O Ul U1 BB O B W0 WD

31

31
37

31

3

3,.,

~-2a§~0289=;

e

249 0287

249 0288 ... .19 . .
249-0290 .- 21,
249-0290 - 23
2490294 7

. 249-02394 2

- 249-0294 23
249-0294 26

. 249-0295 ki

'''''' 249-0295 . 19
249-0286 17
249-0297 ST
249-0297 19
249-0298 15
249-0299 17
249-0300 7
249-0301 17

. 249-0302 19
249-0303 17

1249-0304 17
249-0304 19
249-0307 17
249-0307 21
249-0307 23
249-0307 26
249-0308 17
249-0308 21
249-0308 23"

. 249-0309 17
249-0311 17
289-0312 =779
249-0313. 26
249-0315 15
249-0317 [y
249-0318 7
248-0319 17
249-0320 - 21.
249-0324 ~ 17’
249-0325  \17

. 249-0326 . TS
249-0327 - © 21 . |
'249-0327. . 23 7

- 249-0329° -~ 17T

| 249-8333 - 17

7 249-0337 21

. 249-0334 7

| 249-0334 19

. 249-0335 21
249-0336 21

.249-0338
L 24970340
.:“249103ﬂ0
1 249-034%
 249-03471 .
249-0354

249-~0361

249-0362

249-0364
2490368

. 249-0370
249-0395

249-0395
249-0398

249-0398

249-0398
249-0399
249-0401

249-0401

£49-0402
2490402
249-0403
249-040C4
249-0422
249-0423
249-0424
249-0424
249-0426
269-0427
249-0428
249-0428
24%9-0444
2439-0564
248+0564
300-2808
300-2812

©.300-2856

300-2863
300-2899

.300-2903
'300-2904

300-2906

"

300-3209-02
300%3209-02
301-1886 .
. 301-6257
301-6987
. 302-0885
St 302-1147
L2300 302

”

-




7ﬂ30? 1298 17“Q33

323-1302°
,-g;sza,aac%.f
-nf;jazs 1304 '

".402 0568

06#0332

2q

i+

. '\.’

e e : ;.406 0334 S5
©802-1683 . 33 31w a16-0446 3 : g
. 302-7684 133 - 3T -416_0619 ) 526~ 0219-55 13!
! '%{302‘1?15f47f=31’ 23-1309. 31 4160 mga ~w—525 -0219 713
30217200 ¢33, 323-1310 . 37 416-0854" - 13 526-0219 . 15
T.302-1721-01 34 1 332-0052- 33 416-0893 3 -SZEFQ327 9
302-1721-02 34 332-0325 9 501-0441 3 v526~2120. 6
©302-1722 . 34 332-0607. © 33 501-0502 3.J;é'_525n2120 11
' 302-1753 33 . . 332-0751. 33 < 502-0153 11 © 526-2140 6
302-1757 33 332-0853 33 502-1033 A 526-2140 11
302-1790 371 "332-0941 3 503-0098 £ 3 - - 718-1044 11
302-1794-01 29 332-0941 29 503-0197 ;, 3 . 718-1058 24
302-1794-02 29 ' 332-1087 9 503-0354 1 ‘' 718-1058 25
302-1833-01 34 332-1279 g 503-0365  F17 & 750-1010 7
303-0032 33 332-1445 9  503-0685 . 7 3 “750-1010 - 8
303-0261 33 332-1445 25 - 503-0868 6 800-0012 9 .
303-0280 31 332-1445 . 33 '503-0868 7 800-0024 33
305-0778 17 33271473 13 503-0868 8 - 800-0026 13
.305-0778 - 19 33242562 35 503-0998 7 800-0028 11
305-0779 17 332-8563 35 503-0999 6 800-0034 2
305-0779. 19 . 332-2723 33 503-0999 7 800-0051 29
307-1056 33 - PR32~ 2739 3 503-1379-02 11 800-0051 33
307-1987 ' 33 - 7 332-2921 3 ‘503-1379-03 11 800-0092 13
308-0284 337 333-0151 27 503-1391-01 11 800-0092 15
308-0784 31 333-0291-01 14 503-1460 8 800-~0520 13
308-0785 3T 333-0291-02 14 503-1467 : 800-2060 3.
\3094012§f*’*/27 333-0292-01 14 503-1520 6 800~2060 9
309-0169 4 - 3 '333-0292-02 14 5(03-1642 7 800-2084 - 6
309-0269 3 333-0378, . 27 503-1543 7 800-2084 11
309-0272 3 335-0161 27 504-0003 11, "800-2086 . 4
- 309-0653 3- 337-0049 33, 504-0011 3" 800-2088 - 15
., *309-0554 - 337-0090 13 505-0026 3 800-2110 .3
© 315-0642%"" . 5§i~ 338-1817 31 ~ 505-0059 3 800-2110 - 6
319-0030 3 1 338-1818 33 “HO5= = 3 800-2110 . 7
321-0094 31 . - 338-1853 33 50550104 3 800-2110 i
321-0231 31 338-1936 34 . 505-0185 3 800-2110 - 9
321-0270 31 338-2121 - 27 505-0248 3 g00-2110 11
322-0017 31 o 338-2166 31 . 505-1373 » .3 . 800-21%1..° 13
" 322-0052 31 - ° . 338-2189- 02 25 508-0051 ' - 29 ~.' ' 800-2112 3
322-0358-02 31 357-0013. ° 27 . 508-0051 33 '800-2120 13
' 322-0360-02 31 - - 370-4031 25 - “517-0131 . 31 . 805-0015. - 1§
322-0361 -~ 31 "= 370-4032 . £17-0137 . 33 '812-0065 33
- .322-0363 - 33 7-370~4032411]-25' . 517-0136 24. . - B12-0066 . .33 -
322-0369-02 31. . . 402% 0354' 34 os17-0221 317 . . B12-0070 27
S 323-0804 33 402-0466- 1 '526-0008  T.'3 812-0075 3
.. 323-1200 31," 402-0527. . . 526-0008 9 812-0077 35
526 g . 812-0079 35
11 . .812-0758
- L 813-0102 - 34 -

406-0333.

’v: ﬁgifif=w"



L 815=0118.
L B15=0115 -
S 818-01727
©'815~0385

815-0385
815-0385

815-0544
815-05644,

8§21-0004

82]-UOO¢
821-0005

821-0005

821-0005

821-0009
821-0016
821-0017
821-0029
821-0029
821-2045
850-0025

850-0025
~850-0030

850-0040
850-0045
850-0045
850-0045

850-0045

850-0050
850-0060
8§50-0060
850-2006
850-2008

 850-2008

850-2008
850-2010
850-2010
850-2010

850-2010 ..

850-2012
850-2012
850-2012
850-2012
' 850-2012
8502012

802012 .

Ll

29

- 1854-0031
- 856-0002 .
. 856-0008
856~0008 -
 856-0010 .
- 866-0010 .

856-0013
856-0013

 860-0006

860-0008
860-2007

862-0001
862-0001

- 862-0014

862-0015
862-0016
862-0016

. 863-0002
863-0002

863-0002
868-0011
870-0053
870-0131

. 870-0131

870-0131

870-0183

870-0183
870-0183
870-0212
870-0212
870-0212
870-0250
870-0250
870-0257
870-0257
870-0257
870-0281
870-0281
871-0010.
871-0015

- 871-0028

es3ools ¢ 24
nﬁfLHSBwGOﬂB-Q--ia'¢=iﬁ“tﬁl‘
i g63-0013 | 3
o gBa=0006 2

bliblicat i.@h‘-.of fh‘i'.s 466

ERedistribuiti
s strictly prohibited. -




